(IDS-91551-0) SPECIAL VERTICAL BAR RACK

SIDE BEAM

SIDE BEAMS (2)

ASSEMBLY INSTRUCTIONS

THIS UNIT REQUIRES (2) 177 MM WRENCHES FOR ASSEMBLY. DO NOT TIGHTEN HARDWARE UNTIL
INSTRUCTED.

ATTACH (1) BODY TO (2) SIDE BEAMS WITH (4) 3/8” X 2-3/4" BOLTS, (8) 3/8” FLAT WASHERS AND
(4) 3/8” LOCKNUTS. DO NOT OVER TIGHTEN. SET UNIT ON LEVEL SURFACE AND TIGHTEN
HARDWARE.

HARDWARE:

3/8" X23/4” LONG HEX BOLTS - 4 PCS
3/8” FLAT WASHERS - 8 PCS

3/8” LOCK NUTS -4 PCS

1 3/4” PLUGS - 4 PCS (PRE INSTALLED)

TDS Fitness Equipment
Elmira, NY 14904 092119



	Page 1

